I€S

)
-1
! (7]
S
oo
=2 :
o
=
. —
[
-1
P
=
=
-
1
=T
b
o
| =
Q.
<
et
=
-1
e
=
o
—
-
=
L
~m
§Z .
B =
EM@ S
Q
o K-
o T T =
o .m.mnw
o
M~ w TMW,
o~ : £ =
/aﬂlw oV»mr
) o T =
2= EX3
D O S ¥,
- o5 ”b
a < e 5
EM nuom.b
onme
Q% X




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into five series. These five broad
categories were established to facilitate further development and application of
environmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The five series are: ‘

1. Environmental Health Effects Research
2. Environmental Protection Technology
3. Ecological Research

4. Environmental Monitoring
5, Socioeconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL PROTECTION
TECHNOLOGY series. This series describes research performed to develop and
demonstrate instrumentation, equipment, and methodology to repair or prevent
environmental degradation from point and non-point sources of poliution. This
work provides the new or improved technology required for the control and
treatment of poliution sources to meet environmental quality standards.

This doéument is available to the public through the National Technical Informa-
tion Service, Springfield, Virginia 22161.



Ch et N

e okl

EPA-600/2-76-082
March 1976

TERTIARY TREATMENT FOR PHOSPHORUS REMOVAL
AT ELY, MINNESOTA AWT PLANT
April, 1973 thru March, 1974

by

John W, Sheehy
Francis L. Evans, III
Wastewater Research Division
Municipal Environmental Research Laboratory
- Cincinnati, Ohio 45268

Grant No. S-802309

Project Officer

Robert M. Brice
Shagawa Lake Research Project
Environmental Research Laboratory
Corvallis, Oregon 97330

U.S. Environmental Protection Agency
Region 5, Library (PL-12J)

77 West Jackson Boulevard, 12th Floor
Chicago, IL 60604-3590

U.S. ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF RESEARCH AND DEVELOPMENT
MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
CINCINNATI, OHIO 45268



DISCLAIMER

This report has been reviewed by the Municipal Environmental Research Labora-
tory, U.S. Environmental Protection Agency, and approved for publication.

Mention of trade names or commercial products does not constitute endorsement
or recommendation for use.

ii




FOREWORD

The Environmental Protection Agency was created because of increasing public
and government concern about the dangers of pollution to the health and welfare
of the American people: Noxious air, foul water, and spoiled land are tragic
testimony to the deterioration of our natural environment., The complexity of
that environment and the interplay between its components require a concen-
trated and integrated attack on the problen.

Research and development is that necessary first step in problem solution and
it involves defining the problem, measuring its impact, and searching for
solutions. The Municipal Environmental Research Laboratory develops new and
improved technology and systems for the prevention, treatment, and management
of wastewater and solid and hazardous waste pollutant discharges from municipal
and community sources, for the preservation and treatment of public drinking
water supplies, and to minimize the adverse economic, social, health, and
aesthetic effects of pollution. This publication is one of the products of
that research; a most vital communications 1link between the researcher and

the user community.

This report shows that an effectively operated advanced wastewater treatment
facility can reliably and continuously reduce total phosphorus to a very low
concentration and in this way enhance the quality of the receiving body of
water.

Louis W. Lefke
Acting Director
Municipal Environmental Research Laboratory

iii



ABSTRACT

This report documents the first 12 months of continuous operation of the 1.5
mgd Ely tertiary wastewater treatment plant which reliably removed 99% of the
influent total phosphorus and discharged an extremely low effluent total
phosphorus concentration, averaging 0.045 mg/l. The tertiary treatment
facility, consisting of flow equalization two-stage lime clarification, dual-
media filtration and chlorination, was designed to reduce total phosphorus
concentration in the existing trickling filter plant effluent to 0.05 mg/1.

Operational costs for the tertiary plant averaged $0. 24/m ($0,91/1000 gallons).

However, it is estimated that the facility could have been operated to achleve
an effluent phosphorus concentration of 1 mg/l for approximately $0. 13/m3
($0.50/1000 gallons).

This report includes performance data, operational data, maintenance require-
ments, and operating costs for the Ely AWT facility from April, 1973 through
March, 1974. The report presents a thorough discussion of phosphorus per-
formance data along with pertinent information on suspended solids, turbidity,
TOC, calcium and iron removal. The report also includes a discussion of
sludge treatment processes including data such as sludge volumes, vacuum
filter yields, and sludge dryness. Operating data described includes waste-
water flow, chemical dose, pH, clarifier solids volume and gravity filter
head loss. The report further describes routine maintenance and manpower
requirements, including major equipment breakdowns and repairs. Operating
costs are divided into five categories and 27 sub-categories. The five cost
categories are personnel, chemicals, utilities, laboratory and miscellaneous
supplies, and equipment operation and repair.

iv




CONTENTS

Page

Foreword iii
Abstract iv
List of Figures vii
List of Tables ix
Acknowledgements X
Sections
I Summary and Conclusions 1
I1 Recommendations 4
111 Introduction 5
Iv Process Description 10

A. Primary and Secondary Facilities

B. Tertiary Treatment Unit Processes

C. Appurtenant Equipment

D. Analytical Program and Sample Scheduling
\' Process Performance 19

A. Secondary Plant

B. Tertiary Plant
1. Two-Stage Lime Clarification
2. Dual-Media Filtration

C. Summary of Tertiary Plant Performance: Plant Reliability

and Effluent Variability



VI

VII

VIII

IX

Sludge Treatment and Disposal

A. Sludge Handling

B. Sludge Thickener Influent Characteristics

C. Tertiary Thickener Performance

D. Vacuum Filtration and Landfill Disposal

Operation and Maintenance

A. Personnel Organization and Tasks

B. Plant and Equipment Problems

C. Maintenance Requirements

Costs of Operation and Maintenance

References

Appendices

A. Treatment Plant Layout Plans and Design Criteria

B. Schematics of Liquid and Sludge Flows

C. Secondary Plant Data

D. Tertiary Plant Data Summary: April, 1973 thru March,
E. Total Phosphorus Data: April, 1973 thru March, 1974

F. Distribution of Operation and Maintenance Costs

Vi

Page

47

56

65

69 -

70
82

89

1974 92

102

116



FIGURES

No

3-1 Shagawa Lake Restoration Project Site

4-1 Flow Diagram of Ely Secondary Wastewater Treatment Plant
4-2 Flow Diagram of Ely Tertiary Wastewater Treatment Plant

5-1 Monthly Average Values of Influent Alkalinity, Lime Dose,
Clarifier pH, and Effluent Total Phosphorus for First-Stage
Lime Clarifier

5-2 Influence of Upper Mix Zone Solids Volume on Total Phosphorus
Removal in First-Stage Lime Clarifier

5-3 Monthly Average Values of Upper Mix Zone Solids Volume, Percent
Total P Removal, and Total P Concentration in Second-Stage Lime
Clarifier Effluent

5-4 Influence of Iron Dose on Total Phosphorus Removal in Second-
Stage Lime Clarifier

5-5 Influence of Tertiary Plant Flow on Total Phosphorus Removal
by First and Second-Stage Effluent

5-6 Monthly Average Suspended Solids in First-Stage Influent,
First-Stage Effluent, and Second-Stage Effluent

5-7 Monthly Average Concentrations of Suspended Solids, Turbidity,
Particulate Phosphorus and Total Phosphorus in Second-Stage
Clarifier Effluent

5-8 Effect of Hydraulic Loading on Total Phosphorus Removal by

Dual-Media Filtration

5-9 Variability of Total Phosphorus in Second -Stage Clarifier
Effluent and Filter Effluent April 1, 1973 to March 31, 1974

5-10  Variability of Turbidity in Second-Stage Clarifier Effluent and
Filter Effluent, April 1, 1973 to March 31, 1974

5-11  Variability of Suspended Solids in Second—Stage>C1arifier
Effluent and Filter Effluent, April 1, 1973 to March 31, 1974

vii

Page

11

13

20

22

23

26

28

30

32

37

42

43

44




5-12

6-1

Monthly Values of Coefficient of Variation for Total Phos-
phorus Removal by Each Tertiary Unit Process and by Tertiary
Treatment System

Monthly Averages of Feed Solids Concentration, Filter Yield,

and Drum Speed for Vacuum Filtration of Lime Conditioned
Combined Biological-Chemical Sludge

viii

Page

45

54



5-1

5-2

5-3

5-4

6-1

6-2

6-3

6-4

7-1

8-1

8-2

TABLES

Analytical Sampling and Analysis Schedule
Total TOC Removal by Tertiary Lime Clarification

Particulate and Soluble Phosphorus Removal by
Dual-Media Filtration

Gravity Filter Performance

Total Phosphorus Removal Summary -
April, 1973 thru March, 1974

Biological and Chemical Sludge Flows to Tertiary
Sludge Thickener

Chemical Sludge Characteristics
Tertiary Sludge Thickener Overflow Characteristics

Vacuum Filtration of Combined Biological and Chemical
Sludges

Manpower Requirements for Ely AWT Plant

Operation and Maintenance Costs for Ely Wastewater Treatment
Plant - April, 1973 thru March, 1974

Unit Costs of Chemicals and Power for Ely AWT Plant
Operation

ix

Page
18

33

36

38

41

48
50

52

53

62

66

67



ACKNOWLEDGEMENTS

The construction and operation of the Ely AWT Plant was supported by the U.S.
Environmental Protection Agency's Office of Research and Development for the
City of Ely, Minnesota under the administration of the Honorable J. P. Grahek,
Mayor.

The overall planning and execution was under the general direction of Mr.
Robert M. Brice, EPA Project Officer for the Shagawa Lake Research Project.

The operation of the Ely AWT plant depended on the efforts of numerous indi-
viduals. Thanks are extended to these and especially to Glen Lindroos, City
of Ely, for providing much of the background data on the operation and main-
tenance of the existing trickling filter plant and to Robert Randall, EPA, for
supervising the chemistry laboratory where myriad analytical determininations
were required. Particular thanks are extended to the twelve EPA operating
personnel who in no small way contributed to the successful performance of

the Ely AWT plant.

Appreciation is also expressed to Dr. R. L. Bunch, Messrs. Richard Brenner,
J. M. Smith and James J. Westrick of the Municipal Environmental Research
Center in Cincinnati Ohio, who provided program guidance and assistance in
the conduct of this study.




SECTION I

SUMMARY AND CONCLUSIONS

1. The costs required to operate the Ely Wastewater Treatment Plant from

April 1, 1973 through March 31, 1974 were $389,107.64. During this period

1.6 x 103 (427.7 million gallons) of wastewater were treated at a cost of
$0.24/m3 ($0.91/1000 gallons).

2. For the one-year period of operation from April 1, 1973 to March 31,
1974 the tertiary facilities at the Ely AWT plant performed as follows:

Parameter 2-Stage Lime Clarification Dual-Media Filtration Removal in
(mg/1) INF EFF* % Removal INF* EFF % Removal Tert. Plt.
BOD - - - - 12.3 - -
TOC 46 18 61 19.5  17.9 8 61%
Suspended Solids 70** 7.1 90 8.7 1.3 85 98%
Turb.-JTU 23 2.0 91 2.22  0.56 75 98%
Soluble P 2.68 0.033 99 0.038 0.037 3 98.6%
Particulate P 1.88 0.050 97 0.051 0.008 84 99.6%
Total P 4.56** 0.083 98 0.089 0.045 49 99.0%

* The difference between the clarifier effluent values and the filter infiu-

ent values was due to the chemical reactions resulting from sulfuric acid and
ferric chloride additions which were made between the sampling points in the
second-stage clarifier overflow and the dual-media filters' splitter box.

** The tertiary plant influent values were greater than the secondary plant
effluent values due to high solids and phosphorus in the waste flows which

were returned to the head of the tertiary plant.

3. Tertiary plant recycle streams returned to the head of the high-rate
trickling filter secondary treatment facilities most likely improved the
performance of the secondary treatment facilities. For the one-year period
of operation from April 1, 1973 to March 31, 1974 the secondary treatment
facilities achieved the following performance.




Influent Effluent

(mg/1) (mg/1) % Reduction
BOD 90 39 57
Suspended Solids 202 44 Zg
Total Phosphorus 7.07 3.81

4. The 208 m3 (55,000 gallon) wet well of the tertiary influent pump station
was used as an equalization tank. In addition to secondary effluent, flow to
the influent tank consisted of six sample waste streams and clarifier over-
flows. The tertiary influent tank, together with the manually operated pump
controller, served to dampen hydraulic variations. Steady flows could be
maintained for periods of time varying from one to eight hcurs, resulting in
improved tertiary plant operation.

5. The first-stage lime clarifier removed an average of 92.5 percent of the
total influent phosphorus in 12 months of continuous operation. The monthly
median clarifier pH values varied from 11.84 to 12.07. The performance of the
first-stage clarifier was related to the solids inventory carried in the mix-
ing zone which in turn was determined by the speed of the turbine mixer.

6. The second-stage lime clarifier operated at a pH of 9.6 + 0.1 and removed
an average of 72.2 percent of the second-stage influent total phosphorus.
Through two-stage clarification, totg% phosphorus removal averaged 98 percent.
The addition of 3-6 mg/l iron (as Fe ) to the second-stage clarifier quali-
tatively improved coagulation/flocculation and enhanced the removal of phos-
phorus.

7. The removal of soluble phosphorus, particulate phosphorus, and total phos-
phorus through dual-media gravity filtration averaged 3 percent, 84 percent
and 49 percent, respectively. The mean filter effluent suspended solids was
less than 2 mg/1, and the mean effluent turbidity averaged 0.6 JTU. The
adjustment of the filter influent pH to 7-8 prevent%%ideposition of CaCOz on
the filter and the addition of 2-4 mg/1 iron (as Fe ) minimized the disso-
lution of particulate phosphorus. Filter runs up to 24 hours and hydraulic
loadings up to 8.6 m/hr (3.5 gpm/sq ft) were achieved.

8. Sludge solids loading to the gravity thickener averaged 2780 kg/day (6130
1bs/dgy) of combined biological-chemical sludge at an average daily flow of

109 m™/day (28,760 gpd). Of the total flow 12 percent was undigested combined
raw and secondary sludge from the trickling filter plant at 7-10 percentsolids;
62 percent was first-stage lime clarifier underflow at 0.8-1.0 percent solids;
and 26 percent was second-stage lime clarifier underflow at 2.1 percent solids.
Thickener underflow solids concentration averaged 15 percent. Sludge handling
problems encountered were (a) high solids in the thickener overflow which was
due to poor settling characteristics of the undigested combined raw and
secondary sludges and (b) odors caused by processing undigested sludge from

the secondary plant.




9. Prior to vacuum filtration, thickener underflow was conditioned with lime
at the average rate Sf 33 gm/kg (66 1bs/ton) of dry solids. At an average
loading of 47.0 kg/m“/hr (9.6 1bs dry solids/sq ft/hr) the filter cake con-
tained greater than 30 percent solids 95 percent of the time, and averaged
35.7 percent solids for a ten month period. Conditioning sludge with lime
increased the filter yield by 81 percent from an average of 27.0 kg/mz/hr
(5.6 1bs/sq ft/hr) to an average of 49.0 kg/m?2/hr (10.0 1bs/sq ft/hr).

10. Operation of the secondary and tertiary facilities at the 5678 m3/day

(1.5 mgd) Ely AWT plant required an operating staff of 15-16 persons plus 3-4
laboratory personnel. Four shifts of two men each operated the tertiary
facilities. While the vacuum filter was in operation, the full-time attention
of one operator was required. In addition to routine maintenance, consider-
able time and money were expended for corrective maintenance of the comminutor,
secondary bioligical clarifier, second-stage lime clarifier, sludge thickener,
and sludge underflow pumps. Additional time was spent to improve safety
conditions within the plant buildings and around the grounds,

Based on the operation of the 5678 ms/day (1.5 mgd) Ely AWT plant, it is esti-
mated that operation of a similarly designed 37,850 m3/day (10 mgd) plant
would require an operating staff of 18 to 20 persons plus 3-4 laboratory
personnel.




SECTION IT

RECOMMENDAT IONS

1. Long term operation of the two-stage lime clarifier indicated that per-
formance of the process with respect to clarifier effluent phosphorus and
suspended solids concentrations was related to effluent turbidities. Auto-
matic turbidity measurements with continuous read-out is suggested for both
first and second-stage lime clarification process monitoring,

2. Performance of the sludge thickener was adversely affected in direct pro-
portion to the amount of undigested combined raw and secondary sludge in the
thickener. Poor settling characteristics of this sludge increased solids in
the thickener overflow and decreased underflow solids concentration. The
short-term use of a polymeric flocculant aid improved thickener performance
and is suggested for continuous use.

3. Prior to plant start-up, safety training for supervisors and operating
personnel should be provided because of the potential hazards which are
associated with complex treatment equipment and chemical usage,




SECTION III

INTRODUCTION

The Shagawa Lake Restoration Project in Ely, Minnesota is a field activity of
the Eutrophication and Lake Restoration Branch of EPA's Environmental Research
Laboratory, Corvallis, Oregon. The Project is being carried out in coopera-
tion with the Wastewater Research Division of EPA's Municipal Environmental
Research Center in Cincinnati Ohio which has assumed primary responsibility
for operation of the tertiary wastewater treatment plant. The objective of
the project is the demonstration of the feasibility of improving the quality
of a culturally eutrophic lake by removing phosphorus from the Ely municipal
wastewater treatment plant effluent, the primary source of nutrient supply to
that lake.

Eutrophication is the process whereby a body of water is enriched with aquatic
plant nutrients to concentrations which result in nuisance levels of biological
activity. During early stages of evolution, lakes are typically low in bio-
logical productivity and high in purity. As lakes age, biological productivity
increases first through levels that are optimal for the propagation of desir-
able game fish but eventually levels are reached which result in a lowering of
water quality to the point that a lake no longer provides adaquate habitat for
desired species. In the final stages of evolution, they often undergo periods
of low oxygen content, may possess undesirable tastes and odors, and develop
recurring nuisance algal blooms. Lakes thus may lose their aesthetic proper-
ties, may become unacceptable as a source of water supply, and may become
relatively useless for fishing, boating or swimming.

Natural eutrophication is generally a slow process requiring hundreds or thou-
sands of years for objectionable water characteristics to develop. Cultural
eutrophication, however, which is due to man's activities, proceeds much more
rapidly. A major cause of cultural eutrophication is the discharge of muni-
cipal wastes to a body of water. Such discharges greatly increase the flow of
nutrients to the body of water drastically accelerating the eutrophication
process.

Cultural eutrophication is a major environmental problem. The concern of sci-
entists and demands for remedial action have prompted investigations of tech-
niques to reduce the productivity of culturally eutrophic lakes and to restore
them to higher purity. Pilot or full-scale demonstrations have shown that
diversion of wastewater effluent around a lake, in situ chemical treatment of a
lake to precipitate nutrients, and dredging and aeration may be useful lake
restoration techniques. Another technique, nutrient removal from wastewater
entering a lake, appeared technically feasible. However, prior to initiation

of the Shagawa Lake Project, its effectiveness had not been demonstrated.

5



Ely, Minnesota, which has a population of 5,000 persons, is located in north-
eastern Minnesota, about 160 km (100 miles) north of Duluth. Shagawa Lake,
shown in Figure 3-1, is located adjacent to the City of Ely. It was formed,
along with many other lakes in the region, during the retreat of the Wisconsin
Glacier approximately 10,000 years ago. The lake has a surface area about 970
hectares (2397 acres), a maximum depth of 14 meters (46 ft) and an average
depth of about 6 meters (20 ft). Burntside River, which flows out of oligo-
trophic Burntside Lake, is the major contributory, entering Shagawa Lake from
the west. Several smaller tributaries flow into the lake on the southwest and
the north. The only outlet is the Shagawa River on the eastern side of the
lake.

There are few natural sources of algal growth-promoting nutrients, and the
high productivity of Shagawa Lake has been attributed to the nutrients in the
municipal wastewater which has been discharging into the lake since prior to
1900. The City employed primary wastewater treatment until 1954 when a high-
rate trickling filter and secondary settling facilities were installed. Dur-
ing the period when secondary treatment plant effluent was being discharged

to the lake, studies have shown that about 80 percent of the phosphorus enter-
ing the lake through surface flows came from this source. About one percent
of the surface flow has been attributed to municipal wastewater and about 75
percent to Burntside River.

A number of factors influenced the selection of Shagawa Lake as the site for
demonstrating the restoration of a eutrophic lake by phosphorus removal from

a wastewater treatment plant effluent. (1) Shagawa Lake has had a history of
nuisance algal blooms. (2) The lake water quality is of particular concern
because its outflow passes through parts of the Superior National Forest, a
National Wilderness Area (Boundary Waters Canoe Area) and Canada. (3) The
eutrophic state of the lake was uncommon among the lakes in the area. (4) The
major surface flow of water into Shagawa Lake is high purity water and the
calculated hydraulic retention time in the lake is very short - about nine
months. (5) Municipal wastewater was the major source of nutrients to the
lake, there being no significant agriculture or industrial activity in the
area.

The Shagawa Lake Restoration Pro%ect was initiated on a pilot plant scale in
Ely, Minnesota in 1966. A 106 m3/day (28,000 gpd) tertiary wastewater treat-
ment plant processed effluent from the Ely municipal secondary (high-rate
trickling filter) wastewater treatment plant. Using isolated test basins
floating in the lake, the tertiary effluent was evaluated relative to algal
growth potential. Concurrently, a limnological investigation was carried out
to document the trophic state of the lake and to provide characterization for
comparison of 'before'" and "after" quality. Results of the study have been
published (1).

The tertiary wastewater treatment pilot plant included chemical clarification,
multi-media filtration, carbon adsorption, and ion exchange. In these early
studies, both lime and alum clarification followed by settling and filtration
reduced the total residual phosphorus concentration to less than 0.05 mg/1.
Carbon adsorption and ion exchange were not necessary in achieving the low
residual phosphorus concentrations.




h ‘ad

BURNTSIDE N\l c
RIVER

SHAGAWA LAKE

ST. LOUIS COUNTY,

MINNESOTA
FIGURE 3-1.

/ 7

SHAGAWA LAKE

970 Hectares

(2397 Acres) WASTEWATER

TREATMENT PLANT

-

-
g ] -~ AL -‘
‘:‘ el L-4
) I
STINKY ' _. ELY |
DITCH - -7
{ 4
L _,—--f
KILOMETERS

[+] 0.5 10
SCALE pucimi—1_
(o] 0.5 1.0

MILES

SHAGAWA LAKE RESTORATION PROJECT SITE.

-



The use of floating basins as "receiving ponds" for the tertiary effluent
isolated segments of the lake and permitted evaluation of the pilot plant
effluent in a simulated lake enviromment. The basin tests demonstrated that
the tertiary treatment system substantially reduced the potential of the efflu-
ent to produce algal blooms when mixed with Shagawa Lake water or Burntside
River water.

Based upon the positive results of these pilot studies, the Environmental
Protection Agency considered a demonstration study for a tertiary wastewater
treatment system in order that full-scale restoration of Shagawa Lake could be
studied. The rate and extent of recovery of the lake would be documented and
limnological studies would continue for several years. Background data de-
scribing biological, physical, and chemical characteristics of the lake had
already been developed. These data would be used in determining the validity
of several mathematical models to be developed in an attempt to describe the
eutrophication process, and to simulate the lake water quality improvement
expected to result from tertiary phosphorus removal from secondary effluent.

In 1971, a Research and Development grant was awarded by the EPA to the City
of Ely, Minnesota to design a tertiary wastewater treatment facility. The
primary objectives of this grant were the following:

1. To develop a complete set of engineering plans and specifications for a
tertiary wastewater treatment system to remove phosphorus from secondary efflu-
ent to a residual of 0.05 mg/1 of total phosphorus or less.

2. To build into the design of the phosphorus removal facilities the capabil-
ity for upgrading the effluent quality to meet the State of Minnesota BOD and
suspended solids standards. The standards proposed by the State for Ely's
effluent discharge, which would guide the design of the proposed facilities,
were 25 mg/1 BODg and 30 mg/1 suspended solids.

3. To develop sound engineering estimates for construction and operating
costs for the proposed facilities. The construction cost estimates were to be
sufficiently detailed so that the cost of the phosphorus removal facilities
could be considered apart from the cost of repairs to the existing plant.
Likewise, operating costs were to be estimated separately for both the second-
ary trickling filter plant and the tertiary phosphorus removal facility.

The City of Ely engaged the architectural-engineering firm cf Toltz, King,
Duvall, Anderson and Associates, Inc., St. Paul, Minnesota, to carry out the
design objectives. Plans and specifications for the AWT plant were completed
in June of 1971.

In this same year funds for construction and operation of the tertiary waste-
water treatment facility and for renovation of the existing high-rate trick-
ling filter plant were provided by two EPA grants totalling $2,572,358.




The six primary objectives of the construction-operation grant are listed
below: '

1. Construct tertiary wastewater treatment facilities which would remove phos-
phorus from the effluent of the typical high-rate trickling filter plant at
Ely, to a residual of 0.05 mg/1 of total phosphorus or less.

2. Demonstrate that the effluent from the upgraded facility could meet an
effluent BOD standard of 25 mg/l and a suspended solids standard of 30 mg/1
as proposed by the State of Minnesota.

3. Begin construction of tertiary wastewater treatment facilities not later
than September 1, 1971, and complete construction and have facilities ready
for "start'up" and "shake-down" by May 31, 1972.

4. Repair and restore the existing conventional wastewater treatment facili-
ties at Ely by July 31, 1972.

5. Provide facilities to return to the headworks of the existing conventional
treatment facilities for subsequent treatment, the maximum practicable amount
of runoff which drains into a channel known as "Stinky Ditch'" from adjacent
hillsides and which for many years flowed untreated into Shagawa Lake.

6. Operate the combined wastewater treatment complex to a high degree of
efficiency with maximum practicable removal of phosphorus, BOD, and suspended
solids for a continuous period of three years commencing on or around August 1,
1972, while concurrent limnological studies are conducted on Shagawa Lake.

Completion of construction was delayed until December 1972 because of adverse
weather and labor strikes. Debugging and shakedown took about three months
and the tertiary facility was put into operation on April 1, 1973.

Because of the unpredicted delays in completion of construction and start-up,
the grant period was subsequently extended to January 31, 1976.

Although this construction-operation grant provided for construction, utility
costs, chemicals, fuel, supplies, etc., it did not provide funds for operating
personnel. Therefore, the Wastewater Research Division of the Municipal
Environmental Research Center, Cincinnati provided funding for an engineer-
superintendent, twelve plant operators, and four laboratory technicians.

The laboratory technicians are part of an analytical laboratory staff that
does all analytical work including that required for operation, for evaluation
of the plant, and for the limnological studies.

All other project personnel, laboratory supplies, administrative services, and
incidental costs not provided under the grant, or from MERL-Cincinnati were
provided by the Environmental Research Center in Corvallis, Oregon.




SECTION 1V

PROCESS DESCRIPTION

A. Primary and Secondary Facilities

The 5678 m3/day (1.5 mgd) high-rate trickling filter plant consists of a grit
chamber, trash rack, primary clarifier, trickling filter, secondary clarifier,
chlorine contact chamber, and a high-rate anaerobic sludge digester. The sec-
ondary plant is shown schematically in Figure 4-1 and the design criteria are
given in Table A-1.

The grit chamber is 10 m (32.5 ft) long x 1 m (3 ft) wide x 1.2 m (4 ft) deep.
It is equipped with a proportional weir which maintains a constant flow rate
of 0.30 m/s (1 fps) through the grit chamber. The comminutor, with 9.5 mm
(3/8 in) horizontal slots, screens and shreds large solids into smaller parti-
cles prior to further treatment. The comminutor was designed for a flow of
5678 m3/day (1.5 mgd) with a peak capacity of 26,500 m3/day (7.0 mgd).

The primary clarifier has a diameter of 15.2 m (50 ft) and a sidewater depth of
2.4 (7 ft 10 in). At the design flow of 5678 m3/day (1.5 mgd) the clarifier
detention time is 2 hours, the overflow rate is 31 m/day (760 gpd/sq ft), and
the weir overflow rate is 128 m2/day (10,270 gpd/1f). The primary clarifier is
equipped with mechanical scraper arms for sludge removal. Primary clarifier
underflow, which consists of primary sludge and recirculated secondary sludge,
is conveyed to the tertiary thickener by a piston pump. Floatable material in
the primary clarifier, which includes recirculated scum from the secondary
clarifier, is collected in a scum box and discharged for further treatment and
disposal. The solids handling facilities for the secondary and tertiary treat-
ment units are described later.

After primary settling, the sewdge passes through a high-rate, stone media
trickling filter that is 18 m (60 ft) in diameter and 1.8 m (6 ft) deep. The
hydraulic loading at 5678 m3/day (1.5 mgd) is 22 m/day (23 mgad) and the organic
loading is 780 kg BOD/day/1000 m3 (49 1bs BOD/day/1000 cu ft). Although the
trickling filter was designed for recirculation, this method of operation is not
used due to hydraulic limitations of the bypass Control Box #1 which is located
between the primary clarifier and trickling filter.

The secondary clarifier is 15.2'm (50 ft) in diameter, and has a sidewater depth
of 2m (6 ft 10 in). At a plant flow of 5678 m3/day (1.5 mgd) the clarifier

has a detention time of 1.77 hours, an overflow rate of 31 m/day (760 gpd/sq ft)
and a weir overflow rate of 128 m¢/day (10,270 gpd/1f). The secondary clarifier

10




1T

Tertiary

Bypass Bypass Bypass .
. Chlorine Influent
Grit Bar Primary C;::(rol Trickling C;ntrol Secondclrycc;mm| Contact Pumping
Chc:n-'ber Screen  Clarifier No. 1 Filter No. 2 Clarifier N:x3~' Chamber Station
- | L ] \
— ‘[::I":" lr —J | - f B
i \/I : —
i | '
i ! | A # :
i P Eoo
. I } , ] i
‘ . | I ] | |
I | ' — .
' i Trickling Filter ' *
v I Recirculation |
| | Pump Station i
i |

[, .
D X I
Supernatant
....... - |

Sludge
Digester

—"-[gv ————— —4-—._._._._._135""

Secondary Sludge

'l:_’!'l' Pump Station LEGEND
i s —--b'----bl::l : — Wasfewa!e!' Piping
. -l sand Drying Beds ~:=:—:=- Sludge Piping
Wet Well! by TR e Scum Piping
#3 ! ]
Sludge Tank Truck

Holding Tank Loading Area

FIGURE 4-1. FLOW DIAGRAM OF ELY SECONDARY WASTEWATER TREATMENT PLANT




equipment includes a sludge rake, scum scraper arm, and scum collection hox.
Secondary sludge is pumped to the primary clarifier where it is resettled
with the primary sludge.

The secondary clarifier effluent passes through the existing chlorine contact
chamber of the secondary plant. The chlorine contact chamber has been modi-
fied to include flow measuring and sampling equipment. Chlorine is not added
at any point in the chlorine chamber but instead is added subsequently in the
tertiary plant.

B. Tertiary Treatment Unit Processes

Tertiary treatment includes flow equalization, two-stage lime clarification,
dual media filtration and chlorination. Schematics of the tertiary facilities
are shown in Figure 4-2 and in Figures A-1 and A-2. The design criteria are
listed in Table A-1, and the hydraulic schematic is shown in Figure B-1. The
influent wet well, which has a capacity of 208 m3 (55,000 gallons) receives
secondary effluent, overflows from the lime clarifiers, flow from the three
tertiary plant sample sinks, and the flow from the north side floor drains.
The wet well provides some equalization of flow. Two variable-speed centrif-
ugal pumps controlled by a manually operated pump controller, 1lift the waste-
water from the influent wet well to the mix zone of the first lime clarifier.
Each pump has a maximum capacity of 4.2 m3/min (1100 gpm) at a TDH of 20 m

(65 ft).

The first-stage lime clarifier is 17 m (55 ft) in diameter with a sidewater
depth of 6 m (19 ft 6 in) (Figure A-3). At a flow of 5678 m3/day (1.5 mgd)
the detention time is 5.3 hours and the overflow rate is 26 m/day (631 gpd/
sq ft). The volumes of the mix zone, flocculation zone and clarification
zone are 28 m3 (7,330 gal), 92 m3 (24,300 gal) and 1,135 m3 (300,000 gal),
respectively.

Secondary effluent, slaked lime, and polymer are pumped to the mix zone of the
clarifier. Powdered carbon can also be fed at this point. A variable speed
turbine creates an upward flow through the mix zone draft tube and draws solids
into the mix zone for coagulation. A sludge scraper, two inches above the
clarifier floor, rotates slowly and moves sludge gradually to the center sump.

Effluent from the first-stage lime clarifier flows by gravity to the second-
stage lime clarifier (Figure A-4). Carbon dioxide dissolved in water is fed
to the mix zone of the second stage to precipitate CaCOz and reduce the pH to
about 9.6. Ferric chloride, slaked lime, polymer, and powdered carbon can
also be added to the mix zone of the second-stage clarifier.

The design flow through the second-stage lime clarifier is 5678 ms/day

(1.5 mgd) plus a 757 m3/day (0.2 mgd) feed stream of recycled tertiary efflu-
ent containing dissolved carbon dioxide for pH control. The surface area is
identical to that of the first-stage lime clarifier, however, the overflow
rate is 29 m/day (715 gpd/sq ft). The second stage has a sidewater depth of
5m (16 ft 6 in) and a detention time of 4.5 hours. The mix zone volume,

12




el

Trickling

Lime Dual-Media Filters

Tertiary Influent

Filter Plant  Pump Station

-

L-—--T—-_---<

Lift Sta. #3

s o = - > o o I — o

Lift Sta. #2

Filter
Polymer Backwash

T

| Effluent
Pump Station
s : SHAGAWA
.......... i LAKE

i

Primary/Secondary l'
Sludge | 'l
|

——— e — — Filter Backwash
Equalization Tank

Tank Truck

! Sludge Loading Area *
Seum ™1} Underflow Y Thickener Supernal |
« Pump Station L. .-___._;._-._pT.."g.?'
0 i Belt Was i
T - === LEGEND

5

_‘._.)_,_.I

i I-.Fihrate
| fHee

Process Flow

Wet Well #3 = - 1 e @ o
L._'_._._._.___._.___.‘ —- ~e—em.=Sludge Flow
! Vacuum Process
s . ! dee ¥ emm—a r
|Udgrznf:°|d'n9 : | Filter Y Return Flow
o o P s ¢ — s 1
_______ —— P e o = - a—: = e = |Truck to
Sludge Landfill

“STINKY DITCH"”’

Holding Pond

FIGURE 4-2. FLOW DIAGRAM OF ELY TERTIARY WASTEWATER TREATMENT PLANT



flocculation zone volume, and clarification zone volume are 23 m3 (6,130
gallons), 77 m3 (20,400 gallons) and 954 m3 (252,000 gallons), respectively.
Each lime clarifier has a maximum hydraulic capacity of 11,356 m3/day

(3.0 mgd). The two lime clarifiers each have overflow drains and each clari-
fier can be emptied by gravity to one foot above the floor level.

Affixed to each lime clarifier is a sample sink equipped with a pH meter and

- sample ports. Sample lines lead from the upper mix zone, lower mix zone,
upper flocculation and lower flocculation zones, and effluent weir to the
sample sink. A port for a variable depth sampler is also located at the
sample sink. The pH, solids volume, and sludge blanket depth can be monitored
at the sampling sinks.

The second-stage lime clarifier effluent flows by gravity to a splitter box
which splits the wastewater into four equal streams and directs the wastewater
to the gravity filters. Chlorine, sulfuric acid, and ferric chloride can be
added to the second-stage effluent ahead of the splitter box. Each of the
four gravity filters (Figure A-5) is 3.7 m (12 ft) in diameter, 4.9 m (16 £ft)
high, and has a surface area of 10.5 m2 (113 sq ft)., The design hydraulic
loading is 5.6 m/hr (2.3 gpm/ft2) at 5678 m3/day (1.5 mgd) and the design max-
imum hydraulic loading to the filters is 8.6 m/hr (3.5 gpm/ft2), The filter
media consists of a 0.6 m (2 ft) layer of anthracite above a 0.3 m (1 ft) layer
of sand. The anthracite has an effective size of 0.8 to 0.9 mm with a uni-
formity coefficient of 1.7. The effective size of sand is 0.4 to 0.5 mm with
a uniformity coefficient of 1.4 minimum to 1.65 maximum.

The gravity filters can be backwashed automatically on the basis of either
elapsed time or head loss, or backwashing can be initiated manually. Normally
the filters are backwashed automatically every 24 hours. While one filter is
being backwashed, the other three filters remain in service, The backwash
water is held in a 26 m3 (6,930 gallon) chamber on the top of each filter
(Figure A-5). The backwash cycle includes 5 minutes of air scour at 1.5 m/min
(4.9 scfm/ft2) and a backwash rate of 0.61 m/min (15 gpm/ft?) until the cham-
ber is empty.

The effluent from the gravity filters flows to the effluent water pump station
(Figure 4-2) and is either discharged to Shagawa Lake or is recycled through
the tertiary plant. From 15 to 25 percent of the filtered wastewater is re-
cycled through the tertiary plant as process water. The tertiary plant can
‘use both city water or recycled effluent for the plant processes. Normally,
recycled effluent is used for all process purposes except to mix polymer.
Process water is used for:

(]

dissolution of CO, and Cl;
slaking Ca0 and as lime ejector water

bearing water to the fiber bearings of the two lime clarifiers
and the sludge thickener

14




tertiary influent pump seal water
sludge pump flushing water

powdered carbon wetting and transport
vacuum filter belt wash water
tertiary plant cleanup

The treated wastewater not recycled passes through the parshall flume to
Shagawa Lake. The parshall flume is both a flow metering station and a sam-
pling station. The parshall flume meters and samples automatically the ter-
tiary plant effluent and any tertiary plant bypass.

The tertiary plant is designed so that the treatment units can be combined
into various treatment systems. The two-stage lime clarifiers are operated

in series with the second-stage clarifier effluent being split among the four
parallel gravity filters. The clarifiers are piped so that they may be oper-
ated in parallel. The lime clarifiers, gravity filters, and the effluent res-
ervoir can each be bypassed for maintenance and repair.

Sludges from the first and second-stage lime clarifiers and sludge from the
trickling filter plant are normally pumped to an 8 m (26 ft) diameter x 5 m

(16 ft 6 in) high picket-type gravity thickener. The sludge can also be routed
to a 757 m3 (200,000 gallon) emergency holding pond, to a tank truck loading
station, or to the vacuum filter.

Thickener underflow is pumped by a variable speed progressive cavity pump to a
1.8 m (6 ft) diameter, 2.5 m (8 ft) face belt type vacuum filter. Filter cake
is discharged via conveyor to hoppers where it can be loaded by gravity into a
dump truck for ultimate disposal in a sanitary landfill. Thickener underflow,
in an emergency, can be discharged to the 757 m3 (200,000 gallon) sludge hold-
ing pond. The thickener supernatant is pumped via 1ift station #1 to the head
of the secondary plant.

C. Appurtenant Equipment

The chemical feed systems include lime, ferric chloride, sulfuric acid, carbon
dioxide, chlorine, polymer, and powdered carbon. Pebble lime (Ca0) is stored
in two 18 ton (metric), (20 ton) storage bins. The bins discharge directly to
duplicate paste slakers. The slaked lime is transported to the first-stage
lime clarifiers by a system of hydraulic ejectors. The lime feeder belt speed
is proportioned to the influent flow and the lime dose is set manually by means
of a timer mechanism which turns the feeder on and off. The maximum capacity
of each lime feeder is 454 kg/hr (1,000 1bs/hr). Lime usage is determined
from reading the lime slaker totalizer daily.

Ferric_chloride is stored in a 23 m3 (6,000 gallon) tank which supplies two
0.11 m3 (30 gallon) day tanks. Two flow-proportional diaphragm pumps feed

15



FeCl, to the second-stage lime clarifier and to the influent pipe to the
splitter box. The iron dose is set by pump stroke frequency, which is propor-
tional to the influent flow, and by manually adjusting the stroke length., A
daily average FeClz dose is calculated by measuring the drop in the day tank
level.

Sulfuric acid is stored outside of the building housing the tertiary plant in
a 15 m3 (4,000 gallon) tank. The acid is pumped by a flow-proportional dia-
phragm pump to a point in the pipeline ahead of the splitter box.

Chlorine is purchased in 68 kg (150 1b) cylinders. Two cylinders are used
simultaneously. A flow proportional chlorine feeder, using recycled plant
effluent, feeds chlorine to the splitter box influent pipe and to the effluent
from the gravity filters. Average daily chlorine dose is determined from
change in weight of the chlorine cylinders.

Liquid carbon dioxide, used for pH control, is stored in a 22 metric ton

(24 ton) refrigeration unit and is vaporized and dissolved in approximately
750 m3/day (0.2 mgd) of recycled plant effluent. The CO, dosage in pounds/day
is read from the gas feeder 24 times per day, and the calculated dosage is the
average of the 24 readings.

Powdered activated carbon is purchased in 20 kg (45 1b) bags which are stored
in a room with only non-spark switches and equipment. The powdered carbon
feed system includes a hopper, a volumetric feeder, ejector system and piping
to the mix zones of both clarifiers. The powdered carbon feeder is not flow
proportional.

Dry polymer is dissolved in city water and pumped to the first-stage lime
clarifier by a pump that is not flow proportional. Initially, a commercial
polymer mixer was used but it often plugged and failed to operate. Polymer is
[...]
equipment operation and repair are shown in Figure F-1. The five principal
cost categories are subdivided in Figures F-2 through F-6. The operational
cost breakdowns which are shown in Appendix F are based on the cost information
in Table 8-1.

Figure F-1 points out that more than 60 percent of the operational costs were
for operating personnel. This reflects the need for a skilled staff. Chemical
costs, including shipping, amounted to 15 percent of total operational costs

or $58,000 per year. The cost of shipping in chemicals was high because of the
distance from chemical suppliers. Chemical usage, which was confined almost
entirely to the tertiary operation, was greater in the summer months while util-
ity costs, particularly fuel oil costs, were highest in the winter months.
Utility costs were 9.7 percent of total operational costs (Figure F-4). Miscel-
laneous supplies represented 5.8 percent of total costs (Figure F-5), and the
cost to operate and repair plant and equipment was 8.3 percent (Figure F-6).

Personnel costs are apportioned in Figure F-2. Operator salaries amounted to
about one-half of personnel costs and provided for two operators in the terti-
ary plant 24 hours per day, seven days per week. Two operators were required

at all times to ensure high performance of the wastewater treatment process and
for their own safety. Laboratory personnel performed a very large number of
analyses during the 12-month period of tertiary plant operation. The wastewater
stream was sampled daily at eight locations and the underflow streams were sam-
pled several times per week. The wastewater samples were tested for more than

a dozen parameters; some daily, some three times a week, and some weekly. Main-
tenance tasks were performed by the foreman, supervisor, and operators as well
as the maintenance-boiler man and assistant. The maintenance-boiler assistant,
along with the foreman, collected and prepared samples for the laboratory.

Figure F-3 indicates that 87 percent of the cost of chemicals was expended for

lime, carbon dioxide, and ferric chloride. The category, '"Other Chemicals,"
included chiefly the cost of powdered carbon. During five months of operation

65



TABLE 8-1
OPERATION AND MAINTENANCE COSTS FOR ELY WASTEWATER TREATMENT PLANT
APRIL 1973 THRU MARCH 1974

Category 12-month Percent of Percent Unit Costs
Costs Category of Total ¢/m3 ¢/1000 gal
Personnel (December 1974 wage rates)
Operators 116,215.34 48.7 29.87 7,17 27.17
Maintenance § Boiler 30,608.67 12.8 7.87 1.88 7.16
Foreman, Supervisor 30,291.81 12.7 7.78 1.86 7.08
Engineer 14,696.00 6.2 3.78 0.91 3.44
Laboratory 45,000.00 18.9 11.56 2.78 10.52
Accounting 1,678.00 .7 .43 0.13 0.39
Subtotal 238,489.82 100.0 61.29 14.73 55.76
Chemicals
Ca0 15,406.04 26.5. 3.96 0.95 3.60
Clo 1,655.25 2.9 .43 0.10 0.39
CO,+Rental 18,606.51 32.1 4.78 1.16 4.35
FeClz 16,459.39 28.3 4.2% 1.03 3.85
H,504 2,815.89 4.8 .72 0.16 0.66
Poly 1,931.96 3.3 .50 0.12 0.45
Other chemicals 1,195.03 2.1 .31 0.07 0.28
Subtotal 58,070.07 100.0 1492 3.59 13.58
Utilities
Electricity 20,088.54 53.2 5.16 1.24 4.69
Water 440.47 1.2 11 0.03 0.10
Heating-fuel oil, propane 15,653.77 41.5 4.02 0.97 3.67
Telephone 1,553.50 4.1 .40 0.09 0.36
Subtotal 37,736.28 100.0 9.70 2.33 8.82
Supplies
Laboratory 20,450.00 90.6 5.26 1.26 4.79
Sampling 1,743.92 7.7 .45 0.11 0.41
Custodial 232.76 1.0 .06 0.01 0.05
Grease § oil 145.58 .7 .04 0.01 0.03
Subtotal 22,572.26 100.0 5.80 1.39 5.28
Equipment Operation § Repair
Replacement § spare parts 16,497.36 51.2 4.24 1.03 3.87
Misc. repair § maintenance 7,777.67 24.1 2.00 0.48 1.82
Equip. repairs § maintenance 3,702.29 1.5 .95 0.23 0.86
New Equipment - Structures 2,517.68 7.8 .65 0.15 0.59
Safety Equipment 906.44 2.8 .23 0.05 0.21
Sludge Truck O&M 837.77 2.6 .22 0.05 0.19
Subtotal 32,239.21 100.0 8.29 1.99 7.54
TOTAL COSTS 389,107.64 100.00 24.03 90.98

66




TABLE 8-2 UNIT COSTS OF CHEMICALS AND POWER FOR ELY AWT PLANT OPERATION

Chemical Costs

Lime: Low - $25.25 per ton
High - $32.77 per ton
Freight - included

Ferric chloride: Low - $80.00 per ton
High - $90.00 per ton
Freight - $40.08 per ton

Sulfuric acid: Low - $45.15 per ton
High - $50.90 per ton
Freight - included

Carbon dioxide: Low - $65.00 per ton
High - $75.00 per ton
Freight - included

Polymer (Betz 1150): Low - $2.38 per 1b.
High - $3.32 per 1b.
Freight - included

Power Costs

Electricity: Low - 2.05¢/kWh
High - 2.06¢/kWh
#2 fuel oil: Low - 23.6¢/gal

High - 29.95¢/gal

Propane: Low - 25.9¢/gal
High - 38¢/gal

67




ferric chloride was shipped in drums rather than by tank truck, which signif-
icantly increased the cost of ferric chloride. The carbon dioxide costs in-
cluded $3,000 per year rental of a COz refrigerator-storage unit.

The cost of water as shown in Figure F-4 was kept very low by utilizing ter-
tiary plant effluent for all tertiary plant processes except polymer make-up
water.

In Figure F-5, laboratory expenses, excluding laboratory personnel costs,
accounted for almost all miscellaneous costs. Laboratory expenses were large
because considerable analytical work was necessary for research and quality
control in the tertiary plant.

Equipment replacement and spare parts totaled 51 percent of the total main-
tenance costs as shown in Figure F-6. A large spare parts inventory was
obtained to allow repairs to be made promptly and prevent downtime caused by

a slow delivery and/or shortage of parts. Some equipment required periodic
replacement of parts such as the underflow pumps and chemical feed pumps. The
plant staff minimized repair and maintenance costs by making the repairs them-
selves. Repair costs were increased due to extensive repairs needed in the
20-year-old trickling filter plant. New equipment purchases included emergency
heaters, a storage shed, and a pump with a motor to route slaked lime to the
vacuum filter room,

68




SECTION IX

REFERENCES
"Shagawa Lake Project: Lake Restoration by Nutrient Removal from Waste-
water Effluent," Environmental Protection Agency, Report No. EPA R3-73-

026, January, 1973.

Fair, G.M., Geyer, J.C., and Okun, D.A., Water Purification and Waste-
water Treatment and Disposal, John Wiley ¢ Sons, Inc., 1968, pg. 30-11.

IBID, pg. 29-22.

Sawyer, C.N., and McCarty, P.L., Chemistry for Sanitary Engineers, McGraw-
Hill, Inc., 1967, pg. 292.

IBID, pg. 297.

69



APPENDICES

APPENDIX A

TREATMENT PLANT LAYOUT PLANS AND DESIGN CRITERIA

70




1L

INFLUENT WET CHLORINE
: WE
INFLUENT PUMPS ' J g&;‘,}(;%{
TN
Pt ! M / SLUDGE DIGESTER
TRICKLING $cal
| EFFLUENT | U FILTER _:.eg =40 feet
| METERING STATION 01234
1 i3
i i H
| | Rl e .
| SLUDGE HOLDING POND | | 2 15 7
{ ! ) = Laboratory E’__go :
{ Gravity | and £m = -
\ Filters—b Office |15 £g by
~ | [] -
N P |, Sludse Thickener S /sEcONDARY) |Z3] i PRIMARY
N S ! = Filter Backwash Equalization Tank T | CLARIFIER 1\ CLARIFIER
. ~—_ 1 Oy PACKAGE LIFT {
. ' STA. NO. 1 y ™~ COMMINUTER
N e — g
RN 7373 PACKAGE LIFT
- Grit STATION NO. 3

Chambers

SLUDGE
HOLDING
TANK

Influent Sewer

~ >
Flow Inten:epﬁr\g\_,\cgQ PACKAGE Syphon

LEGEND Structure  “~._ LIFT STA. NO. 2
—— PROCESS Y «— Plant Influent
——— BYPASS AN

N

APPENDIX A, FIGURE A-1. WASTEWATER TREATMENT PLANT LAYOUT PLAN



14" Overflow to Influ

]

EFFLUENT RESERVOIR
24" Effluent to Metering

g S *9«(!1(
24" Tertiary Bypass__i: ]‘]"
14" Effluent Reservoir Bypasst

Flow Splitter Box
Gravity Filter _l{nils
I

[,

14" Overflow to
Influent Wet Well

14” Reactivator .
ent Wet Well No. 1 Bypass Magnetic Flow Meter INFLUENT PUMPING STATION
= - . 2 ————‘-LL\
- Y S BN
| i ?% i | ~3 n INFLUENT MANHOLE
! i £ ey { o
REACTIVATOR REACTIVATO v !

'NO. 2 NO. 1 . FINFLUENT" |
2y = X N IWET WELL !:
N i { ; { ‘I
i I ! [
[} ! ' {
1t ] [ | :
< o - I
\ _ |
i
gl
16” Reactivaer, ‘:

/': N: Bypass X )L -e.condary Effluent

] ({©) =)

16" Reactivator
No. 2 Effluent

N

) “‘/
5 SLUDGE THICKENER H ).
= - <

&1—24" Tertiary Bypass

(I

APPENDIX A, FIGURE A-2. TERTIARY PLANT LAYOUT PLAN SHOWING WASTEWATER PIPING



VARIABLE SPEED
SLUDGE SCRAPER DRIVE VARIABLE SPEED

COLLECTOR FLUME RECIRCULATOR DRIVE
DRAFT TUBE

LIME FEED

TREATED WATER
OUTLET
N\ 14

—
coo [POLYMER FEED]

CLARIFIED
/WATER

CYLINDER

WASTEWATER

SLOW MIXING AND
INFLUENT

FLOC FORMATION AND RECIRCULATION PIPE

SCRAPER ARMS :-IMPELLER ,
SLUDGE AGITATOR PADDLE

SLUDGE COLLECTOR PIT »
3" CLEANOUT

6" SLUDGE DRAWOFF

APPENDIX A, FIGURE A-3. FIRST STAGE LIME CLARIFIER

73




VARIABLE SPEED
RIVE
SLUDGE SCRAPER DRI VARIABLE SPEED

COLLECTOR FLUME RECIRCULATOR DRIVE
TREATED WATER

OUTLET DRAFT TUBE
A
Y
§7 [DISSOLVED CO, FEED]
i =71 4
/ === _:'v.u-d/
f E -—
o o of 600 ‘ FeCly FEED
\ CLARIFIED
- '/WATER
CYLINDER
[FIBER BEARING]
lf———
SLOW MIXING AND RAPID MIXING WASTEWATER

FLOC FORMATION AND RECIRCULATION INFLUENT
SCRAPER ARMS Gl IMPELLER E

SLUDGE COLLECTOR PIT / SLUDGE AGITATOR PADDLE

6” SLUDGE DRAWOFF 3" CLEANOUT

APPENDIX A, FIGURE A-4, SECOND STAGE LIME CLARIFIER

74




GRAVITY FILTER

QEF‘FLUENT

() -

FILTER
COMPARTMENT_|

24" THICK ANTHRACITE
]

BACKWASH
PIPE

el

{0

AR |NLET%

12"
SAND

THICK

BACKWASH
COMPARTMENT

GRAVITY FILTER
INFLUENT
FROM FLOW
SPLITTER BOX

"ivrﬁwﬁ._f%%f | | AVALVE U
woiet :°3"7."3.‘~‘=5‘*s. \ | B
: Gl QM0 [ VALVE A

VALVE C

APPENDIX A, FIGURE A-5. GRAVITY FILTER UNIT

75



i i 2 7 e S 5 ariow e i o ETRTZLN

Underflow
Pump

Reactivator Station

T

—_——— e ]

P o

6" Underflow . ‘
Pump Discharge !

Filtrate Station
—

—

6" Sludge'to Sludge

\’ =~ o
HOIdiNQ PO‘n—dcy‘ j = 4" Siudge to Trugk\ W
: : Loading §
/ N 4" Vacuum Vent .
4" Sludge Pump ] ' Vacuum Filter I
Discharge o Q)\ - -6" Sludge to Vacuum Filtery
T i ptatalantats s S | “ A
L) ﬁ Sludge ’ﬁTi Slud-ge Con;leyor V
hickene | Sludge Hopper
i with Hydraulic Gates
v p Station !‘
E— ________ f; 8" Sludge 4” Filtrate to Backwash /
‘ : ‘ ! Thickener Equalization Tank R RS S s ez
I " Overflow 4" Filtrate to Sludge Thickener
T, ] f

4” Digested Sludge
to Sludge Thickener

APPENDIX A, FIGURE A-6. TERTIARY PLANT PLAN SHOWING SLUDGE PIPING



Grit Chambers (2)
Velocity Control
Length
Width
Depth

Comminuter
Design Flow
Peak Flow

Primary Clarifier
Diameter
Sidewall Depth
Volume
Detention Time

APPENDIX A

Table A-1

DESIGN CRITERIA

Proportional Weir
10 m (32'-6")
0.9 m (3'-0")
1.2 m (4'-0")

5678 m3/day (1.5 mgd)
28,387 m3/day (7.5 mgd)

15.2 m (50'")
2.4m (7'-10")
473 m3 (16,700 cf)

@ 1893 m3/day (0.5 mgd) 6 hrs.
@ 3785 m3/day (1.0 mgd) 3 hrs.
@ 5678 m3/day (1.5 mgd) 2 hrs.

Overflow Rate
@ 1893 m3/day (0.5 mgd) 10 m/day (255 gpd/sq ft)
@ 3785 m3/day (1.0 mgd) 21 m/day (510 gpd/sq ft)
@ 5678 m3/day (1.5 mgd) 31 m/day (765 gpd/sq ft)

Weir Length 44.5 m (146')

Weir Overflow Rate @ 5678 m3/day 128 m2/day (10,270 gpd/1f)

(1.5 mgd)
Trickling Filter

Diameter 18.3 m (60')

Rock Depth 1.8 m (6')

No. of Distributor Arms 4

Surface Area

Hydraulic Loading @ 5678 m3/day

Secondary Clarifier
Diameter
Sidewall Depth
Volume
Detention Time

@ 1893 m3/day (0.5 mgd) 5.3
@ 3785 m3/day (1.0 mgd) 2.65 hrs.
@ 5678 m3/day (1.5 mgd) 1.7

263 m2 (2830sq ft)
21.6 m/day (530 gpd/sq ft)
(1.5 mgd)

15.2 m (50'-0")
2.1 m (6'-10")
417 m3 (14,700 cf)

77



Overflow Rate
@ 1893 m3/day (0.5 mgd)
@ 3785 m3/day (1.0 mgd)
@ 5678 m /day (1,5 mgd)
Weir Length
Weir Overflow Rate @ 5678 m3/day
(1.5 mgd)

6. Chlorine Contact Chamber

Length

Width

Depth

Volume

Detention Time
@ 1893 m3/day (0.5 mgd)
@ 3785 m /day (1.0 mgd)
@ 5678 m3/day (1.5 mgd)

10,4 m/day (255 gpd/sq ft)
20,8 m/day (510 gpd/sq ft)
31.2 m/day (765 gpd/sq ft)
44.8 m (147 ')

128 m2/day (10,270 gpd/1f)

12.8 m (42")

4.8 m (16")

1.5m (5%)

95.12 m3 (3360 cf)

72 min.
36 min.
24 min.

7. Solids Contact Unit No. 1 (Graver Reactivator No. 1)

Diameter
Sidewall Depth
Volume
Mixing Zone
Flocculation Zone
Clarifier Zone
Detention Time
@ 5678 m3/day (1.5 mgd)
(Design Flow)
@ 11,355 m3/day (3.0 mgd)
(Hydraullc Design Flow)

16.76 m (55")
5.94 m (19'-6")

27.74 m3 (980 cf)
92.0 m3 (3250 cf)
1135.2 m3 (40,100 cf)
5.3 hrs.

2.65 hrs.

8. Solids Contact Unit No. 2 (Graver Reactivator No. 2)

Diameter
Sidewall Depth
Volume
Mixing Zone
Flocculation Zone
Clarifier Zone
Detention Time
@ 5678 m3/day (1.5 mgd)
(Design Flow)
@ 11,355 m3/day (3.0 mgd)

16.76 m (55'")
5.03 m (16'-6")

23.21 m3 (820 cf)

77.28 m3 (2730 cf)
952.63 m3 (33,650 cf)

4.45 hrs.
2.23 hrs.

9. Automatic Gravity Filters (Graver Mono-Scour Filters)

Number

Diameter

Unit Height

Filter Media Depths
Anthracite
Sand

Surface Area

78

4
3.7 m (12")
m (16')

61 m (24'")

0.
0.30 m (12")
10.5 m2 (113 sq ft)




10.

11.

12,

13.

TDH - Total Dynamic Head Zpositive Displacement

Design Flow
Max. Peak Flow

Average Backwash Flow

Backwash Air Compressor

@ 0.031 Pa (4.5 psi)
Motor (1800 rpm)

Backwash Chamber Volume
Sludge Digester

Diameter
Sidewall Depth
Volume

Heat Exchange

Gas Compressor €0.055 Pa (8.0 psi)
Sludge Thickener (Graver Rota-Rake)

Diameter
Sidewall Depth
Volume

Design Flow

Vacuum Filter

Diameter
Face Width
Surface Area
Drum Speed

Vacuum Pump @ (0.508 m (20')Hg

Motor (1750 rpm)

Filtrate Pump @ 11,58 m (38' TDH)

Motor (1150 rpm)

Pumps No.
Sewage

Recirculation 2
Influent 2
Effluent Water 2
Tert. Serv. Water 2
Sec. Serv. Water 1
Lift Sta. No., 1 2
Lift Sta. No. 2 2
Lift Sta, No. 3 2
Sludge

Primary (PD2) 1
‘Secondary 1
Digested 1
Recirculation (HES) 1
Underflow 2
Transfer 2

N =

[

0.0164 m3/s (260 gpm) per filter
0.00156 m/s (2.3 gpm/sq ft)
0.0249 m3/s (396 gpm) per filter
0.0023 m/s (3.5 gpm/sq ft)

0.11 m3/s (1690 gpm)

0,0101 m/s (15 gpm/sq ft)

0.26 m3/s (550 cfm)

15 hp

26.3 m3 (930 cf)

7.3 m (24")
4.51 m (15")
205.2 m
300,00

7.9 m (26')

5.029 m (16'-6")
(7960 cf)

225.34 m

(7250 cf)
BTU hr.
73.6 m>/hr (2600 cfh)

0.0037 m3/s (60 gpm)
Detention Time @0.0037 m3/s (60 gpm) 16.5 hrs.

1.8 m (6')
2.4m (8")
1

3.93 m2 (150 sq ft)

0.14 to 0.94 rpm
0.2595 m3/s (550 cfm)

0.0075 m3/s (120 gpm)

Design Flow (gpm)

30 hp

3 hp
HP RPM TDH ft.
7.5 1150 37
0.0 1150 65
5.0 3500 170
0.0 1750 120
1.5
0 1150 55
5 1150 40
3 1150 30
2 48.6 23
2 1150 37
2 1150 37

25
7.5 Var. Speed (84-420)
7.5 Var. Speed (84-420)

79

500
1100
150
300

200
100
100

85
50
50
150

SHeat Exchanger



No, HP
C. Sump Pumps T o

Influent

Drywell 2
Effluent

Drywell 2
Underflow

Drywell 2
Lift Sta. No, 1 1
Lift Sta. No. 2 1
Lift Sta. No. 3 1

14. Chemical Feed Systems
A. Chlorine
Storage Units
Tertiary Chlorinator
Rotameter-Tertiary
Adjustable Range
@ 5678 m3/day (1.5 mgd)
Secondary Chlorinator
Rotameter-Secondary
Adjustable Range
€ 5678 m3/day (1.5 mgd)
B. Carbon Dioxide
Storage Unit (Cardox Rental)
Feeder
Rotameter
Adjustable Range
@ 5678 m3/day (1.5 mgd)
C. Lime
Storage (2 bins)
Gravimetric Slakers (2)
Capacity (Max. Each)
Accuracy
Range (Each)
@ 5678 m3/day (1.5 mgd)

1/3
1/3
1/3

RPM TDH ft. Design Flow (gpm)

46 50
46 50
46 50
1725 18 21
1725 14 34
1725 14 34

68.02 kg (150 1bs)

181.4 kg/day (400 1lbs/day)
90.7 kg/day (200 1bs/day)
20 to 1

16 mg/1 to 0.8 mg/1

45.35 kg/day (100 1bs/day)
20 to 1
8 mg/1 to 0.4 mg/1

21.8 metric tons (24 tons)
2721 kg/day- (6000 lbs/day)
2040.75 kg/day (4500 1bs/day)
20 to 1

360 mg/1 to 18 mg/1

50.95 m> (1800 cf)

453.5 kg/hr (1,000 1bs/hr)

t 1%

0 to 453.5 kg/hr (0 to 1000 1bs/hr)

0 to 1920 mg/1

Ejector Pumps (2) 36.57 m (120' TDH) 0.0378 m3/s (60 gpm)

Motor (3450 rpm)
D. Powdered Activated Carbon
Storage Hopper
Volumetric Feeder

Range
@ 0.0657 m3/s (1.5 mgd)

Slurry Feed Pump @ 39,0 m (128" TDH)

Motor (3500 rpm)
Dust Collector
Motor

5 hp

2.123 m3 (75 cf)

0.2095 m3/hr (7.4 cf/hr)
34 kg/hr (75 1bs/hr)

20 to 1

144 mg/1 to 7.2 mg/1
0.00144 m3/s (23 gpm)

5 hp

0.2359 m3/s (500 cfm)
3/4 hp




E. Miscellaneous Chemicals
Acid Storage (66° Baume')
Polymer Storage :
Dry Storage (Portable Chemix)
Batch Size (Chemix)
Alum Room Day Tank
Alum Storage 22.6 m3
Metering Pumps (4) 0.861 Pa (125 psi)
@ 0.0657 m3/s (1.5 mgd)
Motor (DC)

15. Plant Flow Meters
Trickling Filter -
Recirculation - Propeller
Chlorine Tank Effluent -
Rectangular Weir
Tertiary Plant Influent -
25.4 cm {10'"")Magnetic Meter

Underflow Sludge Flow Rate
7.62 cm (3") Magnetic Meter